



地址(Add): 福建省宁德市福安市湾坞镇上洋村199号
No.199, Shangyang Village, Wanwu Town,
Fu'anCity,Ningde Province ,Fujian
电话(tel): 0593-6298199
传真(fax): 0593-6298199
邮编: 355006

品名: 不锈钢冷轧钢板和钢带 No. Cold rolled stainless steel plate, sheet and strip							客户名称 Customer			佛山市甬金新材料有限公司			证书号: Certificate No		SKPZ20250100152		
钢种 Type	SUS430		表面 Surface	BA	标 准: Specification		JIS G 4305-2021						检验日期: Date of survey		2025/1/10		
序号 No.	炉号 Heat Number	用途 Use	钢卷编号 Coil No.	规格 Size(mm)	重量 Weight (kg)	等级 Grade	化学成分 (熔炼分析) Chemical composition (Heat analysis) %						拉伸试验 Tensile			硬度 Hardness (HV)	交货状态 State
							C	Si	Mn	P	S	Cr	抗拉强度T.S (N/mm2)	屈服强度Y.S (N/mm2)	伸长率 Elong (%)		
							0.00-0.12	0.00-0.75	0.00-1.00	0.00-0.04	0.00-0.03	16.00-18.00	≥420	≥205	≥22	≤200	
1	A241022AA07	430BA	SK241100100865-02	0.60*1254*C	7729	合格	0.020	0.309	0.310	0.023	0.0037	16.140	480	283	29	146	固溶处理 Solution
2	A241022AA07	430BA	SK241100100865-03	0.60*1254*C	7859	合格	0.020	0.309	0.310	0.023	0.0037	16.140	480	283	29	146	固溶处理 Solution
3	A241022AA07	430BA	SK241100100865-04	0.60*1254*C	6078	合格	0.020	0.309	0.310	0.023	0.0037	16.140	480	283	29	146	固溶处理 Solution
总计 Total					21666												
注释		1. 拉伸实验原始标距为: 50mm。 Tensile Test original gauge length : 50mm. 2. 兹证明本表所列产品, 均依标准规定制造、取样、试验和检验, 并符合标准及合同要求。 We hereby certify that the products listed in this table are manufactured, sampled, tested and tested in accordance with the standards, and are in conformity with the standards and contract requirements. 3. 本证明书需盖质量管理部专用章或经授权的销售部公章生效, 复印无效。 This certificate is valid with the seal of the quality management department or the official seal of the authorized sales department, and the copy is invalid. 4. 材料制造厂批准证书: PED 4.3 (2014/68/EU) 证书编号: HPiVS-iP1001-192-Q-03-00; Certificates of approval of manufacturer of materials: PED 4.3 (2014/68/EU) No.: HPiVS-iP1001-192-Q-03-00 5. 原产地: 中国 COUNTRY OF ORIGIN: CHINA															